AVSPARE.COM
parts catalog

(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) (002) - WING BRACKET SHANK HOLDER & POINT ASSEMBLY New Holland Agriculture



1. CROP PRODUCTION EQUIPMENT
2. TILLAGE
3. CHISEL PLOW
4. (160-SERIES) - V-160 CHISEL PLOW (1/78-12/79)
5. (00) - COMPLETE MACHINE
6. (002) - WING BRACKET SHANK HOLDER & POINT ASSEMBLY

(002) - WING BRACKET SHANK HOLDER & POINT ASSEMBLY New Holland:

  For full view, you need register

Parts on group (160-SERIES) - V-160 CHISEL PLOW (1/78-12/79):

Pos. Part No Qty Parts name Comments
1. WMC3801002 [1]   BRACKET   NH Wing, R.H.
1. WMC3801003 [1]   BRACKET   NH Wing, L.H.
2. WMC3801039 [2]   BOLT   NH L-Bolt, 7/8"-14
3. WMC3801055 [1]   PLATE   NH L-Bolt, Lock
4. PL [4]   PROCURE LOCALLY   BAS Washer, Lock, 7/8"
5. PL [4]   PROCURE LOCALLY   BAS Nut, Hex, 7/8"-14
6. WMC3801063 [1]   SHANK   NH 30", Standard
6. WMC3801134 [1]   SHANK   NH 34", Lg.
7. WMC2503048 [1]   BOLT   NH G2, Shear, 5/8"-11 x 3"
8. PL [1]   PROCURE LOCALLY   BAS Washer, Lock, 5/8"
9. PL [1]   PROCURE LOCALLY   BAS Nut, Hex, 5/8"-11
10. PL [1]   PROCURE LOCALLY   BAS Bolt, Pivot< Hex, 7/8"-9 x 4"
11. PL [1]   PROCURE LOCALLY   BAS Washer, Lock 7/8"
12. PL [1]   PROCURE LOCALLY   BAS Nut, Hex, 7/8"-9
13. WMC3801079 [1]   WEAR STRIP   NH Strip, Wear
14. WMC3801080 [1]   CLIP   NH
15. PL [1]   PROCURE LOCALLY   BAS Bolt, 1/2"-13 x 2"
16. PL [1]   PROCURE LOCALLY   BAS Washer, Lock, 1/2"
17. PL [1]   PROCURE LOCALLY   BAS Nut, Lock, 1/2"-13
18. WMC3801064 [1]   POINT   NH Assy.
19. PL [2]   PROCURE LOCALLY   BAS Bolt, Hex, 1/2"-13 x 2"
20. PL [2]   PROCURE LOCALLY   BAS Washer, Lock, 1/2"
21. PL [2]   PROCURE LOCALLY   BAS Nut, Hex, 1/2"-13

Parts catalog (160-SERIES) - V-160 CHISEL PLOW (1/78-12/79):

(001) - DRAWBAR ASSEMBLY
(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) part catalog
(003) - GAUGE WHEELS, HYDRAULIC & MANUAL
(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) part catalog
(004) - HITCH REPAIR PARTS, 3-POINT
(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) part catalog
(005) - MID-BEAM TRANSPORT REPAIR PARTS
(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) part catalog
(006) - V-PLOW MAIN FRAME & ADD-ON WING WELDMENTS
(160-SERIES) - V-160 CHISEL PLOW (1/78-12/79) part catalog



Back to top
The names Cat, Caterpillar, John Deere, Komatsu, Volvo, Hitachi, Doosan, JCB, Hyundai or any other original equipment manufacturers are registered trademarks of the respective original equipment manufacturers. All names, descriptions, numbers and symbols are used for reference purposes only.
AVSpare.com is in no way associated with any of the manufacturers we have listed. All manufacturer's names and descriptions are for reference only. Cat® and Caterpillar® are registered trademarks of Caterpillar, Inc.